
www.ohiowea.org                                                                                                                                                     1

u l l e t i n

Ohio Water Environment Association 

u ckeye
 

Volume 90:4 | Issue 4 2017

B

www.ohiowea.org 

City of London 
Read More Inside

pg. 32-34

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.



2                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2017



www.ohiowea.org                                                                                                                                                     3
[...]
and knowledgeable employees filling in these supervisory 
positions when the employees retire. The transition into 
these positions is so much easier when we empower 
our employees so they have as much knowledge and 
confidence as possible.

Knowledge is something that you do not want to keep. 
Spread your knowledge to everyone under your guidance 
so they know what is involved in becoming a supervisor. 
We all know that not everyone is supervisory material 
but by making our employees aware of what is involved 
in day-to-day supervision, it might sway their minds 
to think about it a bit more instead of just saying NO 
without any consideration about it. 

Passion is so important in our field of work that we all 
need to have some. Just how much, I am not sure, but we 
need to show our employees that the field we work in is 
important and that there is nothing wrong with showing 
our passion for our job. We should be very proud to be 
a wastewater operator and show our pride in our daily 
work. We need to make sure that we do our best daily 
to ensure a cleaner and healthier environment for our 
children and grandchildren. We want to leave behind a 
great legacy that we did our best to clean the wastewater 
for the receiving streams. 

I challenge each of you to make changes in yourself to 
be more passionate for yourself, your employees, your 
spousal units, and your company to ensure that we do 
leave a better and healthier environment for the years 
to come. Think about it! It is a lifelong commitment that 
you can do if you just put your mind to it. After all, I have 
heard that the mind is a terrible thing to waste. Show 
your passions and don’t run from them. Utilize your 
love for wastewater treatment to become that passionate 
wastewater operator today!! Find that “mix” of passion 
and poo that works in your company for the future of our 
environment.

Prepare for 
Tomorrow Today
We help clients design facilities that are 
cost-effective today and well-positioned 
to meet future challenges. At the 
LeSourdsville WRF, we designed a $42M 
expansion to add wet and dry weather 
capacity, incorporating design features 
easily repurposed to meet future 
potential nutrient requirements.

If you’re trusted to protect public health 
and the environment, we can help.

hazenandsawyer.com

Help Build The 
Next Generation

Water Scientists.of

U.S. Stockholm  
Junior Water Prize

http://wef.org/SJWPdonate

The U.S. Stockholm Junior Water Prize 
brings together some of the brightest 
and most imaginative young scientists 
from across the U.S., Puerto Rico, and 
the U.S. Virgin Islands, encouraging their 
continued interest in water research.



30                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2017

Passings

It is with great sadness that the family of Carl Grover Gatton 
announced his passing on Saturday, September 9, 2017 at 
the age of 75 years. Carl was a loving, kind, and generous 
man who leaves behind many close friends and colleagues. 
Carl will be lovingly remembered by his children Carla (Lee) 
Emerson, Mark Gatton, Rebecca (Juan) Mendoza, Eric (Stacy) 
Gatton, and Steven (Jennifer) Gatton. 

Carl grew up in Louisville, Kentucky. He was a graduate 
of Valley High School and Union Institute & University. 
Carl worked at Louisville Water Works, General Electric, 
Xetron, Hamilton Water Works, and Warren County Water. 
Carl was an adjunct professor at Cincinnati State where he 
taught Environmental Chemistry and Statistics. Carl was an 
electronics engineer, pilot, author, patent holder, and was 
recognized with many distinguished merit awards throughout 
his career. At his passing he was a resident of Hamilton, Ohio. 

He was so passionate about helping those who work in the 
wastewater world. He felt strongly about educating those in 
this field and was actively involved in SWOWEA up to and 
including a term as SWOWEA president. 

Carl Gatton, SWOWEA Past President, Passed Away

Carl Gatton with other SWOWEA Past Presidents at the 2016 Past 
Presidents Luncheon.

Are you a social media guru? Find 
out how you can become part of 

OWEA’s social media team.
Email us at info@ohiowea.org

Career Opportunities

No charge for job seekers.

No charge to post a position if you or a fellow 
employee are an OWEA/WEF member. 

$167 for a 30 day posting if not a member.

$167 for a Professional Membership

We	encourage	you	to	join	OWEA	and	reap	all	the	
benefits	of	membership.	Same	price	as	a	posting!



www.ohiowea.org                                                                                                                                                     31

The	 WEF	 Utility	 Partnership	 Program	 (UPP)	 is	
designed	 to	 allow	 Ohio	 utilities	 to	 join	 WEF	 and	
OWEA	while	creating	a	comprehensive	membership	
package	 for	 designated	 employees.	 Utilities	 can	
consolidate	all	members	within	their	organization	on	
to	one	account	 and	have	 the	flexibility	 to	 tailor	 the	
appropriate	value	packages	based	on	the	designated	
employees’	needs.	Key	benefits	include:

 6 UPP	is	fully	customizable,	based	on	the	needs	
of	each	utility,	and	a	WEF	team	member	will	be	
on-hand	to	walk	each	utility	through	the	enrollment	
process.

 6 ALL	members	at	the	utility	will	be	enrolled,	with	
synchronized	begin	and	end	dates,	on	ONE	invoice,	
for an easy one-time per year payment.

 6 All	members,	who	were	already	WEF	members,	
retain	original	membership	number,	credit	for	all	
years	of	membership,	and	remain	a	full-voting	WEF	
member.

 6 ALL employees at the UPP utility will be eligible 
for membership registration rates at WEFTEC, as 
well	as	the	early-bird	rate	for	Premium	and	Standard	
WEFTEC registration at any-time throughout the 
registration	period.	 
ALL employees at the UPP utility will also be 
eligible for member rates for the OWEA Technical 

Conference	and	Exposition,	OWEA	Workshops,	and	
events.

 6 All employees at the utility will be eligible to 
register	for	a	WEFTEC	Exhibition-only	pass	at	NO-
Charge. 

 6 WEFTEC	registrations	can	be	included	in	the	
UPP Membership transaction, at the time of 
enrollment	or	can	be	grouped	and	submitted	closer	
to WEFTEC.

 6 UPP	also	includes	a	special,	NO-Charge	
membership	for	Public	Officials	designated	by	the	
Utility,	at	their	discretion.

 6 Up	to	five	new	WEF/OWEA	members	can	be	
added	by	the	utility	each	year,	at	no	charge	for	the	
first	year	of	membership.

 6 UPP	utility	will	be	eligible	for	distributor	pricing	
on	all	WEF	products	and	services	–	that’s	40%	
off	list	pricing.	In	addition	to	traditional	items	this	
discount	also	extends	to	online	learning	in	the	new	
WEF	Knowledge	Center.
UPP	members	will	be	eligible	for	special	discounted	
registration	for	other	WEF	Conferences	and	events.

WEF Utility Partnership Program Member Utilities

Avon	Lake	Regional	Water

City	of	Bellevue

City of Canton WRF

City of Celina

City of Columbus

City of Dayton WWTP

City of Fairborn

City of Harrison

City	of	London	Ohio

City	of	Mansfield

City of Marietta WWTP

City of Mason

City of Newark WWTP

City of Oberlin, OH

City	of	Painesville

City of Solon

City	of	Steubenville

City	of	Toledo	Div	of	Water	

Reclamation

City of Troy Ohio

City of Twinsburg

City of Warren WWTP

Clermont County Sewer District

Delaware County Regional Sewer 
District

DN Tanks

Fairfield	County

Lake County Dept. of Utilities

Metropolitan Sewer District of 
Greater Cincinnati

Northeast Ohio Regional Sewer 
District

Sanitation District No 1

OWEA currently	has	29	municipalities	signed	up	for	the	Utility	Partnership	Program.	 

To	learn	about	the	benefits	for	your	utility	visit http://www.wef.org/UtilityPartnership/

Or contact OWEA, info@ohiowea.org, 614.488.5800

Utility Partnership Program

Carl Gatton, SWOWEA Past President, Passed Away
WEA



32                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2017

City of London 
Wastewater Treatment Facilities

by Jamie Mills, Strand Associates & Dan Leavitt, City of London

Design Parameters 

Influent Flows
 6 Average Daily Influent Flow (ADF): 5.8 MGD
 6 Peak Daily Influent Flow (PDF): 13.9 MGD
 6 Peak Hourly Influent Flow (PHF): 17.1 MGD

Influent Loadings
 6 Total Suspended Solids (TSS): 250 mg/L
 6 CBOD5:    300 mg/L
 6 NH3 (Summer):   25 mg/L
 6 NH3 (Winter):   20 mg/L 

Discharge Loadings
 6 Dissolved Oxygen (DO): 5.5 mg/L minimum 
 6 TSS:    12 mg/L monthly
 6 NH3 (Summer):  1.5 mg/L monthly 
 6 NH3 (Winter):  3.75 mg/L
 6 E. Coli:   126 monthly 
 6 pH:    6.5 minimum,    

      9.0 maximum
 6 CBOD5:   10 mg/L

Plant Profile

History of the WWTP
The City of London wastewater facilities were originally 

constructed in 1936 in the existing location. The plant 
was upgraded in 1973 and 1986, and the latest upgrade 
started in December 2005 and was completed in 2007. 

The upgrade in 1986 expanded the plant to a 2.9 MGD 
average daily design flow with a peak flow of 3.8 MGD. 
In the 1990s through 2000, the City population grew 
about 10%, causing the wastewater flow to approach the 
plant design flow and exceed its peak wet weather flow. 
In 2004, the City submitted an updated Facilities Plan 
showing that expansion of the facility and replacement 
of equipment was needed. The plant expansion started in 
December 2005 which increased the average daily design 
flow from 2.9 MGD to 5.8 MGD, with the peak hourly flow 
to 17.1 MGD. The expansion consisted of a new pump 
station, head works building, primary settling tanks, one 
new aeration tank and two new final settling tanks, new 
blowers and blower building, UV system, and a new high 

City of London Wastewater Treatment Plant.

rate thermophilic Class A sludge system using an egg-
shaped anaerobic digester. The upgrade also included 
rehab of two of the existing aeration tanks, the existing 
final settling tanks, converted the old chlorine tank into 
the UV system, expanded the administration facility, and 
installed computerized control and alarm systems. The 
cost of the upgrade was $24 million. The preliminary 
building, aeration tank, settling tanks, and blower 
building were put into use on January 7, 2007 and the 
new Class A digester system put into service June 2008. 

The City of London sanitary sewer system serves an 
estimated population of 9,900 with a total incorporated 
area of 8.5 square miles. The City provides sewer services 

Influent Mechanical Screen



www.ohiowea.org                                                                                                                                                     33

outside the city corporation to the London and Madison 
County Corrections Institutions with an annual average 
flow of 650,000 GPD. The collection system is comprised 
of approximately 45 miles of sewer lines and six pump 
stations.

The department is staffed by five dedicated employees 
who operate and maintain the wastewater treatment 
facilities and the collection systems.

Preliminary Treatment and Primary Clarifiers 
The first level of the preliminary treatment building 

houses two influent mechanical rake screens, screening 

conveyors, grit classifier and a raptor fine screen 
for the facility’s septage receiving. London began its 
septage receiving program in 2010. The basement of the 
preliminary treatment building holds primary clarifier 
pumps as well as a grit pump. A skylight was also 
incorporated into the building's design above the influent 
screens to introduce more natural lighting and reduce 
electrical costs

Grit is removed with a vortex-type grit removal 
system and forward flow proceeds to two circular, 65-
foot diameter, 10-foot side water depth (SWD) primary 
clarifiers. Primary sludge is removed with two progressive 
cavity pumps and scum is routed to a primary scum 
pump station and further blended in with primary sludge 
being sent to the facility’s gravity thickener. 

Aeration Tanks
The existing three aeration tanks are compartmentalized 

with 17% of the tank volume acting as an anoxic selector 
zone with the remaining 83% of the tank maintaining 
aerobic conditions. The anoxic zone maintains suspended 
solids and adequate mixing conditions via submersible 
mixers where the aerobic zones are equipped with 
fine pore diffusers. Appropriate dissolved oxygen (DO) 
concentrations are sustained in the aeration tanks by five 
centrifugal blowers. 

Secondary Clarifiers
There are four circular secondary clarifiers, two 55-

foot diameter units and two 90-foot diameter units with 
all four units having a 15'-8'' SWD and scraper-type 
mechanisms. The larger-diameter clarifiers have a shared 

Plant Profile

Primary Clarifier

Secondary Clarifier



34                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2017

return activated sludge (RAS) wetwell and the smaller 
diameter clarifiers have individual RAS pumps and wells 
which are returned to the activated sludge tanks. 

Disinfection 
The existing disinfection system consists of two 

horizontal ultraviolet light (UV) disinfection banks. 
Under average flow conditions, only one bank of bulbs is 
required for disinfection, whereas the second is used in 
conjunction during peak flow periods to maintain normal 
disinfection criteria. Post aeration of the wastewater 
provides operator flexibility in maintaining effluent DO 
compliance before discharging to Oak Run Creek.

Sludge Handling 
Settled sludge from the primary clarifiers is routed to 

a gravity thickener and waste activated sludge (WAS) 
from the secondary clarifiers is sent to a gravity belt 
thickener. Primary sludge and WAS are both thickened to 
approximately 5.0% solids before being added to a sludge 
blending well. Blended sludge is then routed to the inner 
chamber of an isolation tank where it is heated up from 
thermal crossover from the isolation tanks outer chamber, 
which contains thermophilically stabilized sludge from 
the aerotherm process (ATP) reactor. The recycling and 
heat transfer between blended sludge and treated sludge 
reduces the amount of energy required to heat the blended 
sludge and maintain thermophilic conditions in the ATP 
reactor. Temperatures in the ATP reactor average 149ºF 
allowing for a 38% volatile solids reduction. Following 
the ATP reactor, sludge is routed to a mesophilic egg 
shaped digester (ESD) and thermally phased from 149ºF 
to 98ºF. Sludge is further treated for 14 days in the ESD, 
producing a class A biosolid. Solids are dewatered with 
a belt filter press (BFP) to approximately 20-22% total 
solids and land applied. 

Future Considerations
London’s WWTP is currently undergoing a nutrient 

removal facilities plan to address potential nutrient 
removal upgrades. The report combines the Senate Bill 
1 requirement for a plan to reach 1.0 mg/L and a new 
NPDES permit limit of 0.48 mg/L monthly average for 
ammonia. The report will include a review of processes 
and equipment conditions, establishment of flow and 
load projections, bench-scale testing for biological and 
chemical phosphorous removal, review of alternatives 
for forward flow and sidestream total phosphorus and 
total nitrogen removal, and coordination with vendors, 
regulators, and funding sources. Bench-scale testing 
included chemical phosphorous removal (CPR) with three 
chemicals and at different locations in the plant, and 
biological phosphorous removal (BPR) using activated 
sludge from another WWTP already successfully operating 
a BPR process. 

Plant Profile

Post Aeration

Aeration Tanks

Ultraviolet Light Disinfection

Egg Shaped Anaerobic Digester



www.ohiowea.org                                                                                                                                                     35

Ohio EPA Update

In April 2017, Ohio EPA launched the 
Ohio Materials Marketplace (OMM), 
a significant step to help shift 
Ohio from a “take, use and 
dispose” model to one 
emphasizing recycling, 
remanufacturing, reuse 
and maintenance. 
OMM’s free online 
materials and waste 
exchange encourages a 
dialog between members 
and provides a forum where 
they can connect and find 
reuse and recycling solutions for 
waste and by-products. 

Through OMM’s interactive messaging 
system, Ohio businesses, not-for-profits and government 
organizations communicate with other members to 
advertise and acquire materials that might otherwise 
be destined for disposal in landfills. Since April, 380 
organizations have joined OMM, listing 90 available 
materials and 45 wanted materials. The marketplace 
has facilitated the reuse or recycling of 14,200 lbs. of 
materials. 

Examples of advertised materials and their potential re-
uses include:

 6 bulk wooden pallets (mulch base) 
 6 used bricks (building materials) 
 6 spent foundry sand (to be mixed with potting soil). 
Examples of needed items to substitute for raw materials 

include:
 6 bulk alumina oxide (for metals harvesting/recovery) 
 6 packaged food waste (to be used for anaerobic   

 digestion/energy recovery).
Users of the marketplace include recycling processors, 

manufacturing plant operators, artists, sustainability 

managers, small businesses owners and 
construction managers. Successful 

transactions have included 
plastics bottle caps, electronic 

waste, wood pallets, and 
plastic drums. 

OMM members can 
save, or even make, 
money by finding 
a market for their 
unwanted materials and 

avoiding landfill tipping 
fees. Buyers save money 

by having access to sellers’ 
discounted (or free) materials, 

and Ohio’s environment benefits by 
having more material removed from the waste 

stream.
The materials marketplace is a resource provided by 

the Ohio EPA to help organizations participate in the 
circular economy. The circular economy is a system 
that is regenerative and restorative by design, meaning 
resources are optimized through reuse and recycling, 
and waste is designed out of the process. Unlike the 
take, make and dispose model of the linear economy, in 
the circular economy all products and by-products are 
designed with the intent of being repurposed or reused. 
Utilizing this business model results in the decrease or 
elimination of landfill and waste disposal fees, generation 
of new products and services and energy savings. 

Be a leader in the growth of Ohio’s emerging circular 
economy and zero waste goals. Watch the webinar at 
https://youtu.be/d_dSHFUn0u0, then go to https://
ohio.materialsmarketplace.org/ to join today. For specific 
questions, please contact Joseph Klatt at materials.
marketplace@epa.ohio.gov or (614) 644-2798.

Ohio EPA Update

Restore Deteriorated Culverts
with Polyurea Based Spray Lining
• No dig repair to steel or concrete 

culverts that are exposed to erosion and 
corrosion

• High build spray-applied structural liner 
with flexibility and toughness 

• Abrasion resistant – Reduce wear and 
extend life of system

• Complies with ASTM F-1216, ASTM A849
• Minimal traffic disruption
• Enhance structural integrity
• Rapid return to service
• 50 year design life
• Ohio DOT approved

DA Van Dam & Associates  •  888-818-0016
hydratechllc.com/polyspray  •  dvandam@davandam.comPolySpray

“This  
new service positions Ohio 

as a leader in the circular economy 
- promoting jobs, allowing for better 
efficiency and savings and helping 
remove materials from the waste 

stream.”
 Craig W. Butler, Director



36                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2017

Technical Article

Pataskala’s Journey to a Self-Reliant  